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Applicant: WENZHOU SOGU TECHNOLOGY CO.,LTD
NO.33 BEIWEI IST ROAD,WENZHOU,CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : One pair of ankle boots in brown

Ref. No. : HQO006

Size T A42#

Standards : ENISO 20345: 2011

Sample Receiving Date :Jul 28, 2020

Testing Period :Jul 28, 2020 - Jul 31, 2020

Test Resuli(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed . Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

C:é'ﬂ Hsre—

Hanson Chen (Approved Signatory)
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Conclusion A Size 42# Remark
Whole footwear
Slip Resistance PASS
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Test Report
Test Result

Slip Resistance
(EN ISO 20344:2011, 5.11;)
SRA (Eurotile 2 + NaLS)

L A kLT
SN s,

- ] Unit (A Size 424#) Requirement
Forward Heel Slip - 0.56 (#1,#3) See Remark
Forward Flat Slip - 0.57 (#2,#3) See Remark
Conclusion PASS
SRB (Steel Floor + Glycerine)
- \ Unit (A Size 42#) Requirement
Forward Heel Slip - 0.37 (#1,#3) See Remark
Forward Flat Slip - 0.60 (#2,#3) See Remark
Conclusion PASS
Remark:
SRA:

Forward Heel Slip: Min. 0.28
Forward Flat Slip: Min. 0.32

SRB:
Forward Heel Slip: Min. 013
Forward Flat Slip: Min. 0.18

#1= Using Standard Shoemaking Last
#2= Using Mechanical Foot
#3=Left
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NOTE: SRC means both SRA and SRB requirements are fulfilled.
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~Sample Photo

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***End of Report™*
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